



PRESCRIBER'S ORDERS

NO DRUG WILL BE DISPENSED OR ADMINISTERED
WITHOUT A COMPLETED
CAUTION SHEET
ALLERGY/INTOLERANCE STATUS FORM (PHC-PH047)

DATE AND TIME	OPHTHALMOLOGY OPERATIVE ORDERS [see corresponding Medication Administration Record PHC-PH270-MA (R. Oct 23-18)] (Items with check boxes must be selected to be ordered)	Page 1 of 1
---------------	--	-------------

OPERATIVE EYE: Left Right

PRE-OPERATIVE

Monitoring: Temp, BP, Pulse, RR, O₂ Saturation. Monitoring as per DT Procedure Rooms, Patient Admission and Pre-operative Assessment protocol
 Capillary Blood Glucose on admission (Diabetic patient)

MEDICATIONS:

Anxiety: LORazepam 0.5 mg *OR* 1 mg sublingually on arrival
 LORazepam 0.5 to 1 mg sublingually PRN once for moderate to high anxiety

Ophthalmic:

- tetracaine 0.5% ophthalmic solution x 1 drop into operative eye once
- cyclopentolate 1% ophthalmic solution x 2 drops into operative eye; repeat dose after 5 to 15 minutes
- MOXIfloxacin 0.5% ophthalmic solution x 2 drops into operative eye; repeat dose after 5 to 15 minutes
- PHENYLephrine 2.5% ophthalmic solution x 2 drops into operative eye; repeat dose after 5 to 15 minutes
- If slow dilation:** PHENYLephrine 10% ophthalmic solution x 1 drop into operative eye once
- atropine 1% ophthalmic solution x 2 drops into operative eye; repeat dose after 5 to 15 minutes
- pilocarpine 2% ophthalmic solution x 1 drop into operative eye; repeat dose after 5 to 15 minutes
- lidocaine 2% jelly to be applied to operative eye by surgeon

PROCEDURAL SEDATION:

- Saline lock
- fentanyl 25 mcg IV PRN to maximum of 50 mcg
- midazolam 0.5 mg IV PRN to maximum of 1 mg
- Monitor patient as per Procedural Sedation in Clinics and Procedure Rooms, protocol
- Discharge patients when procedural sedation discharge criteria met per Procedural Sedation in Clinics and Procedure Rooms, protocol

RETRO OR PERIBULBAR BLOCKS: (administered by ophthalmologist)

- Saline lock
- lidocaine 2% with epinephrine 1:100,000 2 to 4 mL *AND*
- BUpivacaine 0.75% 2 to 4 mL; may repeat to maximum of 8 mL combined total

POST-OPERATIVE:

- Monitoring:** Monitor patient as per DT Procedure Rooms, Post op care discharge scoring assessment
- acetazolamide 250 to 500 mg PO once immediately post-op
 - acetaminophen 325 to 650 mg PO Q3 to 4H PRN pain (Do NOT exceed 4 g acetaminophen in 24 hours from all sources)
 - ibuprofen 200 to 400 mg PO Q4H PRN pain
 - TYLENOL #3 1 to 2 tablets PO Q4H PRN pain (Do NOT exceed 4 g acetaminophen in 24 hours from all sources)
 - atropine 1% ophthalmic solution x 1 drop into operative eye once
 - patient must remain supine x _____ minutes post-operatively

Printed Name	Signature	College ID	Contact Number
--------------	-----------	------------	----------------



ALL NEW ORDERS MUST BE FLAGGED